ASSEMBLE

ASSEMBLY INSTRUCTION

Thank you for choosing our product.

1
(Not Provided) Assembling by Adult
J

LIST OF COMPONENTS BOX#1/1

Before assembling your Bed, please read through these 1 | FRONT LONG RAIL BACK DECK 1Pe
instructions carefully, familiarising yourself with the diffrent parts. 2 | BACK LONG RAIL BACK DECK 1Pe
3 | RIGHT SIDE RAIL BACK DECK 1Pc
4 | LEFT SIDE RAIL BACK DECK 1Pc
5 | LEG BACK DECK 2 Pes
6 | LEG SUPPORT BACK DECK 2Pes
7 | SLAT BACK DECK 14 Pes
8 | FRONT LONG RAIL SEAT DECK 1Pc
9 | BACK LONG RAIL SEAT DECK 1Pc
10| RIGHT SIDE RAIL SEAT DECK 1Pc
11| LEFT SIDE RAIL SEAT DECK 1Pc
12| LEG SEAT DECK 2Pes
13| SLAT SEAT DECK 14 Pes
HARDWARE BOX #1/1
A| Bolt Fitting M8 x 60mm 12 Pcs

B| Bolt JCBC M8 x 50mm 2 Pecs
C| 11/4" Screw 56 Pcs
D| 912 x 50mm Metal Pin 4  Pcs

E| @20 x 30mm Plastic Roller 2 Pcs

F | 12 x 28mm Washer 4  Pcs
G| 8x28mm Washer 2 Pecs
H| Washer 12 Pcs

—

910 x 30mm Wood Dowel 16 Pecs

—

L5 Allen Key 1 Pe

K| 12mm Wrench 1 Pc

MWD\

Page 1 of 2




YOI YOV 03 YIo(J Ias
Ajquiassy

¢ dojg

b

d1

T 1Y pis 01 57
A)quiassy

[ doig

DY SUOT YOV /IU10,] 0] IV]S
A)quiassy

p do18

7)o 7 98ed

parddng sowoisor
(o)
AqQuiassy Jnpy

__®

b

1

¥oo(q yovg
Ajquiassy

7 doig






